

Page: 1

Date: 12/06/24 at 8:37 AM

Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569

Certificate of Analysis / QC Results

Customer PO #:

Packaged Product: 13140			
	FORM 99.0%	Da	Daarda
Test APPEARANCE AND COLOR	Target/UOM BRIGHT YELLOW FINE	Range	Result BRIGHT YELLOW
APPEARANCE AND COLOR	CRYSTAL POWDER APPEARANCE		CRYSTALLINE POWDER
Sample ID			
Tested 12/06/24			
Tester TBUR			
Recorded 12/06/24			
INFRARED	AUTHENTIC		CONFORMS
	INFRARED		
Sample ID			
Tested 12/06/24			
Tester TBUR			
Recorded 12/06/24			
MELTING POINT	119 TO 122 DEG C		119 DEG C
	DEG		110 DEG 0
Sample ID	DEG		
Tested 12/06/24			
Tester TBUR			
Recorded 12/06/24	00.00/		100.00/
ASSAY OF MATERIAL	> = 99.0%		100.2%
	%		
Sample ID			
Tested 12/06/24			
Tester TBUR			
Recorded 12/06/24			
LOSS ON DRYING	< 1%		0.021% (24 H) (OVER
	%		SILICAGEL)
Sample ID			
Tested 12/06/24			
Tester TBUR			
Recorded 12/06/24			
RES. AFTER IGNITION	< 0.2%		0.0085%
	%		
Sample ID			
Tested 12/06/24			
Tester TBUR			
Recorded 12/06/24			
CHLORINE COMPOUNDS (AS CL)	< 200 PPM		90 PPM
	PPM		
Sample ID			
Tested 12/06/24			
Tester TBUR			
Recorded 12/06/24			
EXPIRATION DATE	MM/DD/YY		07/08/2027
	MM/DD/YYYY		01/00/2021
Cample ID	IVIIVI/DD/1111		
Sample ID Tested 12/06/24			
Tester TBUR			
Recorded 12/06/24			

Page: 2

Date: 12/06/24 at 8:37 AM

Aqua Solutions, Inc. 6913 Highway 225 Deer Park, TX, 77536 281/479-2569 Certificate of Analysis / QC Results

Customer PO #:

Lot # 433729 Made 12/02/24

Quality Manager